PARTS MANUAL

MULTIQUIP

GLOBUG SERIES

GB3LED (Tripod with Lamp)
SERIAL NO. G3200105 AND ABOVE

GB3LEDB (Lamp Only)
SERIAL NO. G3300046 AND ABOVE

Revision #3 (07/01/24)

To find the latest revision of this publication or
associated operation manual, visit our website [:

at: www.multiquip.com

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.


http://www.multiquip.com

TABLE OF CONTENTS

GB3LED/GB3LEDB

Lighting System

Explanation Of Code In Remarks Column............... 4
Suggested Spare Parts ...........ccocovvveeecneceenns 5

Component Drawings

Nameplate And Decals..........ccccoeverinnnnnnininne, 6-7
Electrical Assy. (S/N G3200105 ~ G3200282)..... 8-9
Electrical Assy. (S/N G4200001 And Above) ... 10-13
Tripod ASSEMDIY .....oovviiicieecccee s 14-15
Mast ASSEMDIY .........cveeveirreeeceee, 16-17

Specifications and part numbers are subject to change
without notice.

PAGE 2 — GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24)



NOTES

GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24) — PAGE 3



EXPLANATION OF CODE IN REMARKS COLUMN

The following section explains the different symbols and
remarks used in the Parts section of this manual. Use the
help numbers found on the back page of the manual if there
are any questions.

The contents and part numbers listed in the parts
section are subject to change without notice. Multiquip
does not guarantee the availability of the parts listed.

SAMPLE PARTS LIST

NO. PARTNO. PARTNAME  QTY. REMARKS

1 12345  BOLTerocorooo. 1....INCLUDES ITEMS W/%
2% WASHER, 1/4 IN............ NOT SOLD SEPARATELY
2% 12347  WASHER, 3/8 IN....1 ....MQ-45T ONLY

3 12348  HOSE...oo..... AR ...MAKE LOCALLY

4 12349  BEARING... 1.....S/N 23458 AND ABOVE
NO. Column

Unique Symbols — All items with same unique
symbol

(@, #, +, %, or >) in the number column belong to the
same assembly or kit, which is indicated by a note in the
“Remarks” column.

Duplicate Item Numbers — Duplicate numbers indicate
multiple part numbers, which are in effect for the same
general item, such as different size saw blade guards in
use or a part that has been updated on newer versions
of the same machine.

When ordering a part that has more than one item
number listed, check the remarks column for help in
determining the proper part to order.

PART NO. Column

Numbers Used — Part numbers can be indicated by a
number, a blank entry, or TBD.

TBD (To Be Determined) is generally used to show a
part that has not been assigned a formal part number
at the time of publication.

A blank entry generally indicates that the item is not sold
separately or is not sold by Multiquip. Other entries will
be clarified in the “Remarks” Column.

QTY. Column

Numbers Used — Item quantity can be indicated by a
number, a blank entry, or A/R.

A/R (As Required) is generally used for hoses or other
parts that are sold in bulk and cut to length.

Ablank entry generally indicates that the item is not sold
separately. Other entries will be clarified in the “Remarks”
Column.

REMARKS Column

Some of the most common notes found in the “Remarks”
Column are listed below. Other additional notes needed
to describe the item can also be shown.

Assembly/Kit — All items on the parts list with the
same unique symbol will be included when this item is
purchased.

Indicated by:
“INCLUDES ITEMS W/(unique symbol)”

Serial Number Break — Used to list an effective serial
number range where a particular part is used.

Indicated by:

“SIN XXXXX AND BELOW”
“SIN XXXX AND ABOVE”
“SIN XXXX TO S/N XXX

Specific Model Number Use — Indicates that the part
is used only with the specific model number or model
number variant listed. It can also be used to show a
part is NOT used on a specific model or model number
variant.

Indicated by:

“XXXXX ONLY”
“NOT USED ON XXXX”

“Make/Obtain Locally” — Indicates that the part can
be purchased at any hardware shop or made out of
available items. Examples include battery cables, shims,
and certain washers and nuts.

“Not Sold Separately” — Indicates that an item cannot
be purchased as a separate item and is either part of an
assembly/kit that can be purchased, or is not available
for sale through Multiquip.

PAGE 4 — GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24)



SUGGESTED SPARE PARTS

GLOBUG LIGHTING SYSTEM
1 TO 3 UNITS

Qty. PIN Description

K S A300260400.......... LED HEATSINK ASSY. (S/N G3200105 - G3200282)
K S A300260402.......... LED HEATSINK ASSY (S/N G4200001 AND ABOVE)
2, A100015901 ........ BALLOON CLOTH

GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24) — PAGE 5



NAMEPLATE AND DECALS

A DANGER Y NING )
¢ 54
ELECTRICAL BURN
SHOCK nAzmn\LQ A"'G" VOLTAGE f ~‘ HAZARD
Topevent bums, NEVER
provent ALWaYs | generte hih votg

tdown the g before
replacing lamp. Remember o let

when comectedtoa power | hotl ALWAYS allon suffient

lamp ool before removing e ey (kLIGHT CONTRO
A DANGER [ A aerissaer | Push the button.
N (300W—200W—100W—OFF)
" RISQUE DE CHOCY, HAUTE TENSION ’,\* RISQUE DE X SILENT MODE
L eecTRiquE ¥ (A { BROLURE Push the bution for

orsduemplacementdelampet | Les composants Pout buer s brlres,

eremplocer o No s ooser de_| NE JAMALS wftocrser |Losutoce d 1o e dovent
entretien lorsau st [(Gyimenentchaude!

branché 3 une source. |icot cutsce s e

lampe recommandeé dans le manuel

d'alimentation avant 'y toucher.

WARNING

CANCER &
REPRODUCTIVE HARM

www PE5Warnings.ca.gov

A-4004779-00

Juawajnaseq

3] Ja)A3 nod 33nboj ne Jauuas SYNOFNOL

400324100

A nANCGED )
A DANGER

NEVER use without hooking

the latch. The possibility
exists of tipping.

(— WORKSTAND )
WORKSTAND
DEPLOYMENT

SET
1 Unfasten the band and pull
legs downward at the tip

en
2 Lift up the mast to hook the
latch.

| | RELEASE

1 Lift up the mast and pull
the band upward to
unhook the latch.

2 Pull the band upward with
holding the leg until the
legs place in stow position.

1} Jusaaaud o)
yaje| ayj yooy SAVMIY

Buiddi

A4001667-01

s pieces.

pwoso

@
il

=)

MmN

*InS|de of Balloon

ACAUTION / ATTENTION|

= AC ONLY
+ SUITABLE FOR WET LOCATIONS
+ DO NOT SUBMERSE

- C.A. SEULEMENT

- CONVIENT AUX EMPLACEMENTS
MOUILLES

- NE PAS IMMERGER

A-1003250

(S DANGER T R FADANGE S TP W=

o tuns, NEVER Eah

INFORMATIONS

Pour évter e brilures, NE

degeesor o T ossbiy o

the tpent. Pusagbags on s
oingve o bty

wrommamion || £ lator oer i s loBuj AN e A e
Toreent el NEVER s ot | B | R
s et L | e

dfomedcorsideaty, ot sufces 0 col down e || EonZEEience T

NEVER use on & incline o § | 1ucting Ve lmp.
Tomodingy v MusT s || SE28PE 1t

ity g i
et

frpmpta— | |

qat el

S g et

[ e s s e

e bement s b
et e e [ G e
P e e g

e Berirrichain
e

A

ELECTRICAL

el & Reser Facartdupornt

e pincement lorsque
hanlorg e st RISQUE DE CHOC vous abaiser e it
ELECTRIQUE

wesnns iz e | 4D ATTENTION

uan‘leAln A CAUTION

Stimes o dearage Sobes
oo et e

o a0 e

9 - e, e
o, o o i ans || 57910 covn g | cles s s o | RS b R
arewa, o - o

e G o

pgery e S
" . e
Adangarusdecticashock [ cadefrom g befre Srerner s & Geinare 16
G o sover sl || g méme lomart ! Finiseur

i

fmig e

- ALWAYS tur OFF generatr || s cmaciog o povercate o | seur svane a'fectues toue

- ToulOURSsiumerle gt
s i s s
Shmeraton s e

e

s |-

=) GiloBug Lighting System

NE JAMAIS utiliser sans avoir

fermé le loguet. La possibilité
de basculement est présente.

LETABLI
1 Détacher la bande et tirer|
les pattes vers le bas
au niveau de Iextrémité.
2 Soulever le mat pour
attacher le loquet.
RELACHER
1 Soulever le mat et tirer la bande
wvers le haut pour déverrouiller
le loquet.
2 Tirer la bande vers le haut
tout en tenant la patte jusqu'a ce
que les pattes soient mises en
posiion de rangement

PAGE 6 — GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24)



NAMEPLATE AND DECALS

Loooxlovcn-l;oooow—\|z
o

—_
wh—~O

PART NO.

A400325101
A400340901
A400325001
A400325000
A400287600
A400324801
A400166701
A400324100
A400194100
A400290802
A400372800
A400193300
A400324300
A400477900

DECAL; ELECTRIC SHOCK/BURN

DECAL; LIGHT CONTROL

DECAL; CAUTION, CSA.......cccvirirririiis
DECAL; CAUTION, CSA.......ccovirereiriirnine
DECAL; DIMMER SWITCH LEDS

DECAL; MAST

DECAL; HOOK LATCH, ENGLISH

DECAL; HOOK LATCH, FRENCH

DECAL; WORKSTAND DEPLOYMENT, EN
DECAL; GB3LED

DECAL; GROUND

DECAL; NAME, GLOBUG

DECAL; WORKSTAND DEPLOYMENT, FR
DECAL; WARNING, CALIFORNIA-P65

1

1
1
1
1
1
1
1
1
1
2
1
1
1

PART NAME QTY. REMARKS

................ SIN G3200105 - G4200000
................ SIN G4200001 AND ABOVE

GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24) — PAGE 7



ELECTRICAL ASSY. (S/N G3200105 ~ G3200282)

PAGE 8 — GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24)



ELECTRICAL ASSY. (S/N G3200105 ~ G3200282)

©OO\IO§U‘|-I>0~>I\)—\|Z
o

PART NO.

A300260400
A100015901
0014808025
A300257000
A300162400
A100106100
A300160301
2214500230
A300238101
A300280600
A300281401
0023204006
A300247701
A400299600
0024304008
0023204012
A400295300
A300256700
A300243602
A300260100
A300249801
0014708035
0023203005
A300180600
A300281200
2204510110
A400329900
A300181900
A400209801
A300148200
E000119300
A400030700
E000077500
0033104000
A400273800
A300244600
A200105100
A400305000
A400331100
A400281700
0043108000
030208200

0023304015
E000122300
E000119600

PART NAME

LED HEATSINK ASSY.
BALLOON CLOTH COMPLETE
BUTTON SCREW, M8X25
PLATE, TOP

SEAL, PACKING

BALLOON COVER, BLACK-LED COMPLETE

SHEET, TOP COMPLETE
SEAL, FLAT

VESSEL, TOP

FAN MOTOR ASSY.

PLATE, FAN

SCREW, M4X6

PLATE, LAMP TOP

SPACER, TOP

SCREW, M4X8
COUNTERSUNK SCREW, M4X12
STOPPER, GUARD

PLATE, BOTTOM

GUARD

ADAPTER BOARD COMPLETE
PLATE, LAMP

BUTTON SCREW, M8X35
SCREW, M3X5

VESSEL 2

LED POWER SUPPLY COMPLETE
WASHER

DIMMING SWITCH COMPLETE
POWER CABLE COMPLETE, US
KNOB

SHEET, BOTTOM
WASHER, M4

STOPPER, FILTER

SPACER

NUT, M4

FILTER

PLATE, AIR

FLANGE COMPLETE, LED
WIRE, FAN COMPLETE

WIRE, FAN-VC COMPLETE
SPACER, BOTTOM

WASHER, M8

WASHER, LOCK M8........ccooovriniiinn.

SCREW AND WASHER, M4X12
SPACER
BOLT, M8X20

QTYy. REMARKS

T e i S IR Ul I )

1
1
1
1
1
4
2
2
1
1
1
1
1
1
3
3
3
5
1
1
1
1
1
4
4
4

................ REPLACES 0043208000
2
2
8

_

GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24) — PAGE 9



ELECTRICAL ASSY. (S/N G4200001 AND ABOVE)

3
?
2 ??e 3A
4

PAGE 10 — GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24)



ELECTRICAL ASSY. (S/N G4200001 AND ABOVE)

=
o

>

OCOONOOO1OT 1T OTRARWWN —

[)\© I N N G e e Y G G
woo~NocTOoT TR, WN—O

NN DN
WN —

NN
[ BN

NN DN
oo N O

28A

W N
O ©o

WWWWWWWW
~NNOoO O WON

B w
O © oo

PART NO.
A300260402
A100104800
0014708025
E000132100
A300257000
A300162400
A300162400
A300162402
A300162402
A100106103
A300160302
2214500230
A300238101
A300411300
A300281401
0023204006
A300247702
A400299600
0024304008
0023204012
A400295300
A300256702
A300243602
A300260101
A300249802
0014708035
0023203005
A300180600
A000090402
2204510110
A400329901
A300315800
E000116200
A400209803
A300148201
E000119300
A400030700
E000077500
0033104000
A400273800
A300244600
A200087400
A200153502
A400305001
A400331100
A400281700

PART NAME

LED HEATSINK ASSY.
BALLOON CLOTH COMPLETE
BUTTON SCREW, M8X25
BONDED WASHER 8X19X4.1
PLATE, TOP

SEAL, PACKING (GB3LED) ......cccoevvriuniinee.
SEAL, PACKING (GB3LEDB).......cccccouerveuee.
SEAL, PACKING (GB3LED) .....ccceovvvrrirnne.
SEAL, PACKING (GB3LEDB)..........ccovuuenne.

BALLOON COVER, RED-LED COMPLETE
SHEET, TOP COMPLETE

SEAL, FLAT

VESSEL, TOP

FAN MOTOR ASSY.

PLATE, FAN

SCREW, M4X6

PLATE, LAMP TOP

SPACER, TOP

SCREW, M4X8

COUNTERSUNK SCREW, M4X12
STOPPER, GUARD

PLATE, BOTTOM

GUARD

ADAPTER BOARD COMPLETE
PLATE, LAMP

BUTTON SCREW, M8X35
SCREW, M3X5

VESSEL 2

LED POWER SUPPLY COMPLETE..............

WASHER

DIMMING SWITCH COMPLETE
POWER CABLE COMPLETE, US
CONNECTOR

KNOB

SHEET, BOTTOM

WASHER, M4

STOPPER, FILTER

SPACER

NUT, M4

FILTER

PLATE, AIR

FLANGE, LED......cooiiieecececes
FLANGE, LED.......ccooviiiiriccececees

WIRE, FAN COMPLETE
WIRE, FAN-VC COMPLETE
SPACER, BOTTOM

—
N —

[ S L W U I (S N @ ) [ o I S% i &' JNIL Wi [ WS QU N\, JEEE N N5 T NG T e e e N

QTY. REMARKS

6

1

4

4

2
..... 2. SIN US420142 AND BELOW
..... 2. SIN US430005 AND BELOW
..... 2. SIN US420143 AND ABOVE
..... 2. SIN US430006 AND ABOVE

1

1

2

1

1

1

3

1

4

................ INCLUDES ITEMS W/#

................ INSTALL ITEM 29
................ INSTALL ITEM 50

GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24) — PAGE 11



ELECTRICAL ASSY. (S/N G4200001 AND ABOVE) CONT'D.

3

PAGE 12 — GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24)



ELECTRICAL ASSY. (S/N G4200001 AND ABOVE) CONT'D.

NO.
41
42
43
44
45
46
46A
46B
47
47A%
47B%
47C$
484
51
52

PART NO.

0043108000
030208200

0023304015
E000122300
E000119600
A300315900
E000116300
E000028200
A000098400
A300333800
A400495102
E000130200
A000079100
A400340701
A300310600

PART NAME
WASHER, M8

WASHER, LOCK M8........cocoeiiririin.

SCREW AND WASHER, M4X15
SPACER

BOLT, M8X20

POWER CABLE COMPLETE, US
CONNECTOR

S-HOOK

POWER CABLE ASSY. (US) ..ccocooerere.

POWER CABLE (US)

PLATE, CABLE

CABLE GLAND

DIMMING BOARD COMPLETE (300)
PACKING, GUARD

PACKING, PLATE

QTY. REMARKS
4

......... 4........REPLACES 0043208000

................ INCLUDES ITEMS W/$

[ NG ) & JIIE L L QL WS Ny |\, RS G N ¢ ¢ ]

GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24) — PAGE 13



TRIPOD ASSY.

~

N—

16— |

PAGE 14 — GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24)



TRIPOD ASSY.

LOOOOO\IO)O‘I-POOI\)—\|Z
o

G (S G N G
STk wWwhNh—-O

PART NO.

A300171601
A300113103
A300199600
A300199500
A400205901
A300108700
1641000330
A300106500
E000140900
2212780310
0014710025
0033210000
0043110000
0014708025
0033208000
0043108000
A000119100

PART NAME

PIPE, BASE

STAY

BASE PIPE 2

BASE PIPE 1

SPRING, SHACKLE
SHACKLE COMPLETE
RUBBER FOOT

TRIPOD BAND ......cooovoeviiiiriieinnne,
TRIPOD BAND .......ccooveiriciricinns

LEVER, CLAMP W/ NUT
SCREW, M10X25

SELF LOCK NUT, M10
WASHER, M10
SCREW, M8X25

SELF LOCK NUT, M8
WASHER, M8

CARRY CASE, TRIPOD

QTY.

3
3
1
1
1
1
3

................... T,

1
1
3
3
3
7
7
8
1

REMARKS

...... SIN G3200105 - G4200000
...... S/N G4200001 AND ABOVE

GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24) — PAGE 15



MAST ASSY.

( (

((

N

p—
6

1
91 8
10

5—

14
12
/15
3
11
16

PAGE 16 — GB3LED/GB3LEDB LIGHTING SYSTEM ¢ PARTS MANUAL — REV. #3 (07/01/24)



MAST ASSY.

(OOO\IO)O‘I-POJI\)—\|Z
o

PART NO.

A300200300
A300200600
A400187602
A400229900
0021805008
A400200500
A400200700
A400110200
A400092801
0013108030
A400112700
0023105008
0043105000
0023104008
0043104000
A400199700

PART NAME

FIRST MAST ASSY.
SECOND MAST ASSY.
KNOB

BOTTOM PLATE

SET SCREW, M5X8
WASHER, SECOND MAST
RUBBER, MAST
WASHER, MAST 1
WASHER SECOND MAST
BOLT, M8X30

LEAF VALVE

SCREW, M5X8

WASHER, M5

SCREW, M4X8

WASHER, M4

PLUG

QTY.

1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1

REMARKS

GB3LED/GB3LEDB LIGHTING SYSTEM « PARTS MANUAL — REV. #3 (07/01/24) — PAGE 17



PARTS MANUAL

HERE’S HOW TO GET HELP

PLEASE HAVE THE MODEL AND SERIAL
NUMBER ON-HAND WHEN CALLING

UNITED STATES
Multiquip Inc.

(310) 537- 3700

6141 Katella Avenue Suite 200
Cypress, CA 90630

E-MAIL: mg@multiquip.com
WEBSITE: www.multiquip.com

CANADA
Multiquip

(450) 625-2244

4110 Industriel Boul.

Laval, Quebec, Canada H7L 6V3
E-MAIL: infocanada@multiquip.com

UNITED KINGDOM
Multiquip (UK) Limited Head Office

0161 339 2223

Unit 2, Northpoint Industrial Estate,
Globe Lane,

Dukinfield, Cheshire SK16 4UJ

E-MAIL: sales@multiquip.co.uk

© COPYRIGHT 2024, MULTIQUIP INC.

Multiquip Inc, the MQ logo are registered trademarks of Multiquip Inc. and may not be used, reproduced, or altered without written permission. All other trademarks are the property
of their respective owners and used with permission.

This manual MUST accompany the equipment at all times. This manual is considered a permanent part of the equipment and should remain with the unit if resold.

The information and specifications included in this publication were in effect at the time of approval for printing. lllustrations, descriptions, references and technical data contained in
this manual are for guidance only and may not be considered as binding. Multiquip Inc. reserves the right to discontinue or change specifications, design or the information published
in this publication at any time without notice and without incurring any obligations.

2

MULTIQUIP



